IOWA MOLD TOOLING CO., INC.

PO BOX 189

GARNER, IA 50438

TEL: 647-923-3711 FAX: 641-923-2424
WEBSITE: http://www.imt.com

Spare Parts Manual
FJ1000

P/N 99906119

Copyright © 2016 lowa Mold Tooling Co., Inc.
All rights reserved

No part of this publication may be reproduced, stored in a retrieval system, or transmitted in any form or
by any means, electronic, mechanical, photocopying, recording or otherwise without the prior written
permission of lowa Mold Tooling Co., Inc.

lowa Mold Tooling Co., Inc. is an Oshkosh Corporation Company.






543 00 000

FJ1000
Description Page no. From loader To loader
Basic loader
Link arm system 543 01 010 1190001
Jib, complete 543 01 050 1190001
Jib cylinder C125 x 848 543 01 100 1190001
Jib cylinder C125 x 848 with load-holding valve 543 01 110 1190001
Stowing kit excl. winch, 4720K/3820K/3220K 543 01 120 1190001
Hook suspension 543 01 210 1190001
Hook suspension, heavy lifting 543 01 215 1190001
Stowing bracket 543 01 220 1190001
Stowing hook, complete 543 01 230 1190001
Hook suspension, K3 543 01 240 1190001
Insert and mounting fittings, 3220-K4 543 01 280 1190001
Insert and mounting fittings, 3220-K5 543 01 290 1190001
Insert and mounting fittings, 4720-K6 543 01 300 1190001
Insert and mounting fittings, 3820-K5 543 01 310 1190001
Insert and mounting fittings, 4020-K4 543 01 320 1190001
Boom System
Jib extension | incl. fittings 543 03 100 1190001
Jib extension | incl. fittings 543 03 100 A 1190001
Jib extension Il incl. fittings 543 03 110 1190001
Jib extension K3 incl. fittings 543 03 120 1190001
Jib extension K4 incl. fittings 543 03 130 1190001
Jib extension K5 incl. fittings 543 03 140 1190001
Extension cylinder | (C55/40 x 1565) 543 03 230 1190001 1190102
Extension cylinder | (C55/40 x 1565) 543 03 230 A 1190103
Extension cylinder Il (C55/40 x 1615) 543 03 240 1190001 1190102
Extension cylinder Il (C55/40 x 1615) 543 03 240 A 1190103
Extension cylinder 11l (C50/35 x 1825) 543 03 250 1190001



543 00 000

FJ1000
Description Page no. From loader To loader
Extension cylinder IV (C50/35 x 1825) 543 03 260 1190001
Extension cylinder V (C45/30 x 1900) 543 03 270 1190001
Extension cylinder | incl. fittings 543 03 300 1190001
Extension cylinder Il incl. fittings 543 03 310 1190001
Extension cylinder Il incl. fittings 543 03 320 1190001
Extension cylinder IV incl. fittings 543 03 330 1190001
Extension cylinder V incl. fittings 543 03 340 1190001
Manual extension, F5 543 03 400 1190001
Manual extension, F6 in F5 543 03 410 1190001
Hydraulic systems. loader functions
Hose and pipe kit, std. 543 05 400 1190001
Hose kit, connection for loader 543 05 410 1190001
Accessories, extra valves
Hose and pipe kit, 1 EXV 543 09 010 1190001
Hose and pipe kit, 2 EXV 543 09 020 1190001
Kit, quick-release coupling, EXV. 543 09 030 1190001
Mounting fittings for multi-coupling, K5 543 09 040
Mounting fittings for multi-coupling, K3 and K4 543 09 050
Accessories, winch
Wire pulley, double snatch block 543 13 010 1190001
Wire roller guide 543 13 020 1190001
Guide rollers on Fly-Jib (3820K, 4720K) 543 13 030 1190001
Guide roller 543 13 040 1190001
Stowing bracket for counterweight and hook 543 13 080 1190001
Stowing, winch P15E 543 13 110 1190001
Accessories, personnel basket
Fittings, Personnel basket, FJ1000 543 15 020 1190001

Accessories, miscellaneous




543 00 000

FJ1000

Description Page no. From loader To loader
Hose and pipe kit, EXV supply on Fly-Jib 543 16 010 1190001

Hydraulic pipes, Walform FJ1000 543 16 600 1190001

Electronic parts. in general

Fly-jib (FJC5330) 543 20 200 1190001

1 extra valve, cable 543 20 210 1190001

2 extra valves, cable 543 20 250 1190001

Spotlight, Fly-Jib 54320270 A 1190001

Spotlight, Fly-Jib 543 20 300 1190001

Fly-jib (FJC5330), EXV supply on Fly-Jib 543 20 792 1190001



543 01 010
FJ1000

Internal ref. 63 96 000

An Oshkosh Corportation Company

Released: 8/2/2016 6 FJ1000 P/N: 99906119



Link arm system

543 01 010

From loader 1190001

To loader

Created 01-02-2010
Modified 25-02-2011

Pos Qty. Partno.  Description Remarks
1 1 6396017 | Pin C1, @50
2 2 33129 | Circlip 50U
3 1 6396013 | Pin
4 4 33135 | Circlip 60U
5 2 6396001 | Link arm
6 2 6396006 | Push rod
7 1 6340168 | Link arm pin
8 3 6340179 | Lock plate
9 3 30222 | Set screw M16 x 40
10 3 30266 | Set screw M16 x 25
11 6 31135 | Washer 16 mm
12 1 6396015 | Pin
13 1 6340167 | Link arm pin
14 3 33266 | Washer PS60x75x1,0
15 2 33276 | Washer PS50 x62x 1,0
16 2 23963 | Bushing MB 7045 DU

Released: 8/2/2016

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 040

An Oshkosh Corportation Company

Released: 8/2/2016 8 FJ1000 P/N: 99906119



Jib, complete

543 01 050

From loader 1190001

To loader

Created 28-11-2012
Modified 16-09-2010

Pos Qty. Partno.  Description Remarks
1 1 6396030 | Jib, painted 6396031
2 4 23330 | Bushing PM 6060 DX
3 1 6396047 | Protection plate
4 4 30131 | Set screw, stainless M8 x 16
5 6 31147 | Face washer, 8 mm
6 2 31318 | Lubricator 1/8" RG
7 1 6396303 | Cover plate
8 2 30130 | Set screw, stainless M8 x 12
9 1 68621 Label, SWL 5t

Released: 8/2/2016

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 010

An Oshkosh Corportation Company

Released: 8/2/2016 10 FJ1000 P/N: 99906119



Jib cylinder C125 x 848

543 01 100

From loader 1190001

To loader

Created 08-01-2010
Modified 02-02-2012

Pos Qty. Part no.

Description

Remarks

6340156

Guide

6894050

Seal kit f. guide

6396011

Cylinder tube

Bushing, glacier

PM 5050 DX

Bushing

PM 7040 DX

6396037

Piston rod head

6340154

Piston rod

6340155

Piston

O|lo|N|o|J|R]|WIN]|—~

Screw

MSP6 x 8

6894000

Seal kit f. piston

= | =

Nl=alalalalalddIiNd]aAla]l—-

=10

Lubricator

1/8" RG

Released: 8/2/2016

11

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 020

An Oshkosh Corportation Company

Released: 8/2/2016 12 FJ1000 P/N: 99906119



Jib cylinder C125 x 848 with load-holding valve

543 01 110

From loader 1190001

To loader

Created 18-12-2009
Modified 28-10-2010

Pos Qty. Partno.  Description Remarks
1 1 6396010 | Jib cylinder C125 x 848
2 1 26897 | Elbow connection 12 mm - 3/8"
3 1 6396046 | Pipe
4 3 25127 | Connection P-GEV 12 LR-WD
5 1 26103 | Pressure-gauge connect.
6 3 28850 | Pressure transducer
7 4 30138 | Steel bolt, stainless M8 x 45
8 4 31155 | Spring washer 8 mm
9 1 55221 | Load-holding valve, LHV

Released: 8/2/2016

13

FJ1000 P/N: 99906119




543 01 120
FJ1000

63 96 600
Internal ref. 63 49 290

An Oshkosh Corportation Company

63 96 600

*Bolt fgres indvendigt i skeerm og matrik monteres udvendigt.

Released: 8/2/2016 14 FJ1000 P/N: 99906119



Stowing kit excl.

winch, 4720K/3820K/3220K

543 01 120

From loader 1190001

To loader

Created
Modified 10-06-2013

Pos Qty. Partno.  Description Remarks
6349290 | Stowing 4720 /3820, no winch
6396600
1 4 31564 | Lock nut, stainless M10
2 8 31177 | Washer 10 mm
3 1 6349293 | Stowing bracket
4 4 30156 | Set screw, stainless M10 x 30
5 1 6349296 | Stowing hook
6 2 31131 | Washer 12 mm
7 2 31524 | Set screw M12 x 35
8 2 31757 | Lock washer US, 12 mm 12 mm
9 2 30539 | Countersunk screw MK12 x 30
10 1 6396361 | Stowing bracket
11 2 63530 | Stop block
12 4 30581 | Counter-sunk screw MK10 x 30
13 4 30209 | Set screw M14 x 35
14 4 31178 | Washer 14 mm

Released: 8/2/2016

15

FJ1000 P/N: 99906119




543 01 210

o
o
o
—
r)
LL

63 96 340

Internal ref.

An Oshkosh Corportation Company

/
/
/
/
s
-

I
v

-7
/
i/

-
P
-7
P
P
-
-

-
-

62 143

FJ1000 P/N: 99906119

16

Released: 8/2/2016



Hook suspension

543 01 210

From loader 1190001

To loader

Created 04-02-2010
Modified 09-12-2014

Pos Qty. Partno.  Description Remarks
1 1 6292853 | Hook suspension
2 2 23945 Composite bearing 228/32 x 30
3 1 6304458 | Pin for suspension
4 1 31128 | Washer 24 mm
5 1 30837 | Nut M24
6 1 31967 | Ring split 24,5 x 40
7 1 62114 | Shackle with nut
8 1 62169 | Hook with ball bearing

Released: 8/2/2016

17

FJ1000 P/N: 99906119




543 01 215
FJ1000

Internal ref. 63 96 350

An Oshkosh Corportation Company

Released: 8/2/2016 18 FJ1000 P/N: 99906119



Hook suspension, heavy lifting

543 01 215

From loader 1190001

To loader

Created 25-08-2011
Modified 17-09-2014

Pos Qty. Partno. Description Remarks
1 1 62118 | Shackle
2 1 63292 | Hook, 8 tincl. bearing

Released: 8/2/2016

19

FJ1000 P/N: 99906119




543 01 220

o
o
o
—
r)
LL

63 96 360

Internal ref.

An Oshkosh Corportation Company

FJ1000 P/N: 99906119

20

Released: 8/2/2016



543 01 220

From loader 1190001

Stowing bracket To loader
Created 23-08-2010
Modified
Pos Qty. Partno.  Description Remarks
1 1 6396181 | Lock pin with split pin
2 1 6396192 | Stowing bracket

Released: 8/2/2016

21

FJ1000 P/N: 99906119




543 01 230
FJ1000

Internal ref. 63 96 330

An Oshkosh Corportation Company

Released: 8/2/2016 22 FJ1000 P/N: 99906119



Stowing hook, complete

543 01 230
1190001

From loader
To loader

Created 16-09-2010
Modified

Pos Qty. Partno.  Description Remarks
1 1 6396309 | Bracket for springs
2 4 31539 | Screw, stainless MC6 x 16
3 4 31154 | Spring washer, stainless 6 mm
4 1 32205 | Screw, stainless MC8 x 45
5 1 33914 | Spring
6 1 30856 | Nut, stainless M8
7 1 31147 | Face washer, 8 mm
8 1 6396315 | Hook
9 1 23300 | Bushing PM 2525 DX
10 1 6396319 | Pin
11 1 30456 | Screw MC10 x 40
12 1 33913 | Spring
13 2 31783 | Screw MC10 x 40
14 2 68042 | Guide roller
15 2 6396305 | Bush bearing
16 6 30134 | Set screw, stainless M8 x 25
17 2 31136 | Washer, stainless 8 mm
18 1 6396312 | Bracket
19 1 32338 | Washer 12 mm
20 1 30890 | Lock nut M12
21 2 30858 | Nut M10
22 2 31565 | Washer, stainless 10 mm
23 1 6396307 | Flange for pin
24 4 31754 | Washer 8,4x18x2
25 2 23939 | Bushing MB 1820 DU-B
26 1 6396308 | Pin
27 1 6396306 | Bracket for wheel
28 1 6396321 | Lock plate, pin
29 2 32302 | Face washer, stainless 6 mm
30 2 30113 | Set screw, stainless M6 x 20

Released: 8/2/2016

23

FJ1000 P/N: 99906119




543 01 240

o
o
o
—
r)
LL

63 96 400

Internal ref.

An Oshkosh Corportation Company

FJ1000 P/N: 99906119

24

Released: 8/2/2016



Hook suspension, K3

543 01 240

From loader 1190001

To loader

Created 19-12-2013
Modified

Pos Qty. Partno.  Description Remarks
1 1 6396173 | Hook suspension
2 1 6396177 | Pin (220x175) L=175
3 1 6396178 | Washer
4 1 31280 | Cotter bolt a5 x 40
5 1 33458 | Lock ring
6 2 32375 | Counter nut M16 x 1,5
7 2 6348061 | Guide

Released: 8/2/2016

25

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 240

An Oshkosh Corportation Company

Released: 8/2/2016 26 FJ1000 P/N: 99906119



Insert and mounting fittings, 3220-K4

543 01 280

From loader 1190001

To loader

Created
Modified 15-10-2014

Pos Qty. Partno.  Description Remarks
1 1 6396241 | Insert (3220-K4)
2 2 23330 | Bushing PM 6060 DX
3 1 6390494 | Washer, short
4 1 31280 | Cotter bolt @5 x 40
5 1 33458 | Lock ring
6 1 6394376 | Pin (225 x 230)
7 1 31318 | Lubricator 1/8" RG
8 1 6349221 | Spacer, 4 mm right 4 mm
9 1 6349223 | Spacer, 5 mm right 5mm
10 4 30131 | Set screw, stainless M8 x 16
11 8 31147 | Face washer, 8 mm
12 4 31964 | Counter sunk screw, stainless MK8 x 25
13 4 30886 | Lock nut, stainless M8
14 2 6348211 | Spacer
15 2 6305108 | Adjusting plate
16 1 6349222 | Spacer, 4 mm left 4 mm
17 1 6349224 | Spacer, 5 mm left 5mm
18 2 6304409 | Guide
19 2 32364 | Counter nut M24 x 2

Released: 8/2/2016

27

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 270

An Oshkosh Corportation Company

Released: 8/2/2016 28 FJ1000 P/N: 99906119



543 01 290
From loader 1190001
Insert and mounting fittings, 3220-K5 To loader

Created 19-02-2013
Modified 15-10-2014

Pos Qty. Partno.  Description Remarks
1 1 6396231 | Insert (3020)
2 2 23330 | Bushing PM 6060 DX
3 1 6394459 | Pin (925 x 189)
4 1 31318 | Lubricator 1/8" RG
5 1 6349223 | Spacer, 5 mm right 5mm
6 1 6349224 | Spacer, 5 mm left 5mm
7 1 6349221 | Spacer, 4 mm right 4 mm
8 1 6349222 | Spacer, 4 mm left 4 mm
9 4 30131 | Set screw, stainless M8 x 16
10 8 31147 | Face washer, 8 mm
11 4 31964 | Counter sunk screw, stainless MK8 x 25
12 4 30886 | Lock nut, stainless M8
13 2 6348211 | Spacer
14 2 6305108 | Adjusting plate
15 1 6390494 | Washer, short
16 1 31280 | Cotter bolt @5 x 40
17 1 33458 | Lock ring
18 2 6304409 | Guide
19 2 32364 | Counter nut M24 x 2

Released: 8/2/2016 29 FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 250

An Oshkosh Corportation Company

11

Released: 8/2/2016 30 FJ1000 P/N: 99906119



Insert and mounting fittings, 4720-K6

543 01 300

From loader 1190001

To loader

Created 20-08-2010
Modified 15-10-2014

Pos Qty. Partno.  Description Remarks
1 1 6396021 | Insert, 4720-K6
2 2 6305108 | Adjusting plate
3 2 6304359 | Spacer
4 4 30995 | Countersunk screw MK8 x 30
5 4 30886 | Lock nut, stainless M8
6 2 6297534 | Spacer 4 mm
7 2 6297544 | Spacer 3 mm
8 8 30451 | Screw MC10 x 20
9 8 31177 | Washer 10 mm
10 2 23330 | Bushing PM 6060 DX
11 1 6390536 | Pin for suspension
12 1 6390495 | Washer, long
13 1 31280 | Cotter bolt @5 x 40
14 1 33458 | Lock ring
15 1 31318 | Lubricator 1/8" RG
16 2 6304409 | Guide
17 2 32364 | Counter nut M24 x 2

Released: 8/2/2016

31

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 260

An Oshkosh Corportation Company

Released: 8/2/2016 32 FJ1000 P/N: 99906119



Insert and mounting fittings, 3820-K5

543 01 310

From loader 1190001

To loader

Created 17-09-2010
Modified 15-10-2014

Pos Qty. Partno.  Description Remarks
1 1 6396201 | Insert, 3820-K5
2 2 6305108 | Adjusting plate
3 2 6304359 | Spacer
4 4 30995 | Countersunk screw MK8 x 30
5 4 30886 | Lock nut, stainless M8
6 2 6297534 | Spacer 4 mm
7 2 6297544 | Spacer 3 mm
8 8 30451 | Screw MC10 x 20
9 8 31177 | Washer 10 mm
10 2 23330 | Bushing PM 6060 DX
11 1 6396068 | Pin for suspension
12 1 6390495 | Washer, long
13 1 31280 | Cotter bolt @5 x 40
14 1 33458 | Lock ring
15 1 31318 | Lubricator 1/8" RG
16 2 6304409 | Guide
17 2 32364 | Counter nut M24 x 2

Released: 8/2/2016

33

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 590

An Oshkosh Corportation Company

Released: 8/2/2016 34 FJ1000 P/N: 99906119



Insert and mounting fittings, 4020-K4

543 01 320

From loader 1190001

To loader

Created 03-07-2014
Modified 15-10-2014

Pos Qty. Partno.  Description Remarks
1 2 23330 | Bushing PM 6060 DX
2 1 6396068 | Pin for suspension
3 1 31280 | Cotter bolt @5 x 40
4 1 33458 | Lock ring
5 1 31318 | Lubricator 1/8" RG
6 1 6396591 | Insert (4020-K4)

7 1 6349224 | Spacer, 5 mm left 5mm

8 4 30131 | Set screw, stainless M8 x 16
9 8 31147 | Face washer, 8 mm

10 1 6349222 | Spacer, 4 mm left 4 mm
11 1 6390494 | Washer, short

12 1 6349223 | Spacer, 5 mm right 5mm
13 1 6349221 | Spacer, 4 mm right 4 mm
14 2 6305108 | Adjusting plate

15 2 6304359 | Spacer

16 4 30995 | Countersunk screw MK8 x 30
17 4 30886 | Lock nut, stainless M8

18 2 6304409 | Guide

19 2 32364 | Counter nut M24 x 2

Released: 8/2/2016

35

FJ1000 P/N: 99906119




Obsolete 543 03 100
FJ1000

Internal ref. 63 96 150

An Oshkosh Corportation Company

Released: 8/2/2016 36 FJ1000 P/N: 99906119



Obsolete

Jib extension lincl. fittings

543 03 100
1190001

From loader
To loader

Created
Modified

Pos Qty. Partno.  Description Remarks
1 2 6304409 | Guide
2 2 32364 | Counter nut M24 x 2
3 2 6300368 | Bracket for slide block
4 4 30154 | Set screw M10 x 20
5 8 31177 | Washer 10 mm
6 2 63588 | Slide block 8 mm
7 2 63589 | Slide block 9 mm
8 2 63590 | Slide block 10 mm
9 2 6340441 | Bracket for slide block
10 4 30153 | Set screw M10 x 16
11 2 63591 | Slide block 8 mm
12 2 63592 | Slide block 9 mm
13 2 63593 | Slide block 10 mm
14 1 6396111 | Jib extension |

Released: 8/2/2016

37

FJ1000 P/N: 99906119




543 03 100 A
FJ1000

Internal ref. 63 96 150

An Oshkosh Corportation Company

<

3
2 %
0/({1 - 3
oramN (%
NN
EN 6
] 7
- 8

~

Released: 8/2/2016 38 FJ1000 P/N: 99906119



Jib extension lincl. fittings

543 03 100 A

From loader 1190001

To loader

Created
Modified 07-09-2012

Pos Qty. Partno.  Description Remarks
1 2 6304409 | Guide
2 2 32364 | Counter nut M24 x 2
3 2 6300368 | Bracket for slide block
4 4 30154 | Set screw M10 x 20
5 8 31177 | Washer 10 mm
6 2 63588 | Slide block 8 mm
7 2 63589 | Slide block 9 mm
8 2 63590 | Slide block 10 mm
9 2 6340441 | Bracket for slide block
10 4 30153 | Set screw M10 x 16
11 2 63518 | Slide block 8 mm
12 2 63762 | Slide block 6299074
13 2 63593 | Slide block 10 mm
14 1 6396111 | Jib extension |
15 2 6394631 | Guide, 5+ 2.5 mm
16 2 6394632 | Guide, 5+ 1.75 mm

Released: 8/2/2016

39

FJ1000 P/N: 99906119




543 03 110

o
o
o
—
r)
LL

63 96 160

Internal ref.

An Oshkosh Corportation Company

\Y \Y
//mmwK\ /N// // ////
’ W W N
NN N\
RN \
RN N\
NN N\
~ / \ N W AN
N \\ AN
RN N\
RN AN
RN N\
N NN \
N A\ AN
AR RN 3\
AN \
AN N\
SURY \
NN A\
A \
RN
//// ) /
NN AN
R\ N\
R AN
DN AN
/ AN A\ AN
RN N\
DN N\
AR \
NN N
AN N\
N N \
W\, A\ \
R\ N\
N RN AN
AN AN
/ \, N\ \
\ N A\ A\
RN \
R\ A\ \
RN \
ARNNERN AN
\ N \\ AN
RN AN
DN A\
AR RN AN
NN AN
NN N\
RN AN
AN N\
NN N
N RN A
VY \
R RN N
W\ /N/ A
3 2\
RN N

40 FJ1000 P/N: 99906119

Released: 8/2/2016



Jib extension Il incl. fittings

543 03 110
1190001

From loader
To loader

Created
Modified

Pos Qty. Partno.  Description Remarks
1 2 6304409 | Guide
2 2 32364 | Counter nut M24 x 2
3 4 6340441 | Bracket for slide block
4 4 30154 | Set screw M10 x 20
5 8 31177 | Washer 10 mm
6 2 63518 | Slide block 8 mm
7 2 63762 | Slide block 6299074
8 4 63593 | Slide block 10 mm
9 4 30153 | Set screw M10 x 16
10 2 63591 | Slide block 8 mm
11 2 63592 | Slide block 9 mm
12 1 6396121 | Jib extension I
13 2 6394631 | Guide, 5+ 2.5 mm
14 2 6394632 | Guide, 5+ 1.75 mm

Released: 8/2/2016

41

FJ1000 P/N: 99906119




543 03 120

o
o
o
—
r)
LL

63 96 170

Internal ref.

An Oshkosh Corportation Company

42 FJ1000 P/N: 99906119

Released: 8/2/2016



Jib extension K3 incl. fittings

543 03 120

From loader 1190001
To loader

Created 21-01-2010

Modified 19-08-2010

Pos Qty. Partno.  Description Remarks
1 2 6304409 | Guide

2 2 32364 | Counter nut M24 x 2
3 2 6340441 | Bracket for slide block

4 4 30154 | Set screw M10 x 20
5 8 31177 | Washer 10 mm

6 2 63518 | Slide block 8 mm
7 2 63762 | Slide block 6299074
8 2 63593 | Slide block 10 mm
9 1 6340445 | Bracket for slide block

10 4 30153 | Set screw M10 x 16
11 2 63573 | Slide block 8 mm

12 2 63574 | Slide block 9 mm

13 2 63575 | Side block 10 mm
14 1 6396131 | Jib extension Il

15 1 6396186 | Stowing bracket

16 4 30155 | Set screw M10 x 25
17 8 31565 | Washer, stainless 10 mm
18 2 30156 | Set screw, stainless M10 x 30
19 2 30858 | Nut M10

20 2 63514 | Stop block

21 2 30995 | Countersunk screw MK8 x 30
22 2 31147 | Face washer, 8 mm

23 2 30856 | Nut, stainless M8

24 2 6394631 | Guide, 5+ 2.5 mm

25 2 6394632 | Guide, 5+ 1.75 mm

Released: 8/2/2016

43

FJ1000 P/N: 99906119




543 03 130

o
o
o
—
r)
LL

63 96 180

Internal ref.

An Oshkosh Corportation Company

44 FJ1000 P/N: 99906119

Released: 8/2/2016



Jib extension K4 incl. fittings

543 03 130

From loader 1190001

To loader

Created
Modified

Pos Qty. Partno.  Description Remarks
1 2 6348061 | Guide
2 2 32375 | Counter nut M16 x 1,5
3 1 6340442 | Bracket for slide block
4 3 30154 | Set screw M10 x 20
5 5 31177 | Washer 10 mm
6 2 63573 | Slide block 8 mm
7 2 63574 | Slide block 9 mm
8 2 63575 | Side block 10 mm
9 1 6340451 | Bracket for slide block
10 2 30153 | Set screw M10 x 16
11 2 63570 | Slide block 8 mm
12 2 63571 | Slide block 9 mm
13 2 63572 | Slide block 10 mm
14 1 6396141 | Jib extension IV
15 2 6394631 | Guide, 5+ 2.5 mm
16 2 6394632 | Guide, 5+ 1.75 mm

Released: 8/2/2016

45

FJ1000 P/N: 99906119




543 03 140

o
o
o
—
r)
LL

63 96 190

Internal ref.

An Oshkosh Corportation Company

46 FJ1000 P/N: 99906119

Released: 8/2/2016



Jib extension K5 incl. fittings

543 03 140

From loader 1190001

To loader

Created
Modified

Pos Qty. Partno.  Description Remarks
1 2 6348061 | Guide
2 2 32375 | Counter nut M16 x 1,5
3 1 6396028 | Bracket for slide block
4 2 30154 | Set screw M10 x 20
5 2 31177 | Washer 10 mm
6 2 68036 | Slide block 8x30x150 PETP 8 mm
7 2 6396049 | Wear plate
8 4 30459 | Sockethead screw MC8 x 10
9 2 68024 | Slide block 6299064, 9 mm
10 1 6396151 | Jib extension V

Released: 8/2/2016

47

FJ1000 P/N: 99906119




m Obsolete 543 03 230
® FJ1000

Internal ref. 63 96 050

An Oshkosh Corportation Company

Released: 8/2/2016 48 FJ1000 P/N: 99906119



Obsolete

Extension cylinder | (C55/40 x 1565)

543 03 230

1190001
1190102

Created 08-12-2009
Modified 30-03-2010

From loader
To loader

Pos Qty. Partno.  Description Remarks
1 1 6396055 | Cylinder tube
2 1 6396058 | Mounting flange
3 4 30475 | Screw MC12 x 40
4 1 6365554 | Guide
5 1 6894390 | Seal kit for guide C55/40
6 1 6396051 | Piston rod
7 1 6365557 | Piston
8 1 6894400 | Seal kit for piston C55
9 1 25197 | Plug VS-R-1/4 WD

Released: 8/2/2016

49

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 050

An Oshkosh Corportation Company

Released: 8/2/2016 50 FJ1000 P/N: 99906119



Extension cylinder | (C55/40 x 1565)

543 03 230 A

From loader 1190103

To loader

Created 09-09-2014
Modified 22-12-2014

Pos Qty.

Part no.

Description

Remarks

1

6894400

Seal kit for piston C55

6396055

Cylinder tube

6396058

Mounting flange

30475

Screw

MC12 x 40

25197

Plug

VS-R-1/4 WD

6365555

Guide (C55/40)

6365559

Piston (C55/40)

6396351

Piston rod

O|lo|N|o|J|R]|WIN]|—~

30903

Screw

MSP6 x 8

-
o

AlalalalalalD]aA]—~

6894590

Seal kit for guide, C55/40

Released: 8/2/2016

51

FJ1000 P/N: 99906119




m Obsolete 543 03 240
® FJ1000

Internal ref. 63 96 060

An Oshkosh Corportation Company

Released: 8/2/2016 52 FJ1000 P/N: 99906119



Obsolete

Extension cylinder Il (C55/40 x 1615)

543 03 240

1190001
1190102

Created 08-01-2010
Modified 09-09-2014

From loader
To loader

Pos Qty. Partno.  Description Remarks
1 1 6396065 | Cylinder tube
2 1 6340613 | Mounting flange
3 4 30475 | Screw MC12 x 40
4 1 6365554 | Guide
5 1 6894390 | Seal kit for guide C55/40
6 1 6396051 | Piston rod
7 1 6365557 | Piston
8 1 6894400 | Seal kit for piston C55
9 1 25197 | Plug VS-R-1/4 WD

Released: 8/2/2016

53

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 060

An Oshkosh Corportation Company

Released: 8/2/2016 54 FJ1000 P/N: 99906119



Extension cylinder Il (C55/40 x 1615)

543 03 240 A

From loader 1190103

To loader

Created 09-09-2014
Modified 22-12-2014

Pos Qty.

Part no.

Description

Remarks

1

6396065

Cylinder tube

6340613

Mounting flange

30475

Screw

MC12 x 40

6894400

Seal kit for piston C55

25197

Plug

VS-R-1/4 WD

6396351

Piston rod

6365555

Guide (C55/40)

6365559

Piston (C55/40)

O|lo|N|o|J|R]|WIN]|—~

6894590

Seal kit for guide, C55/40

-
o

AlalalalalalAlDN]—~

30903

Screw

MSP6 x 8

Released: 8/2/2016

55

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 070

An Oshkosh Corportation Company

Released: 8/2/2016 56 FJ1000 P/N: 99906119



Extension cylinder Ill (C50/35 x 1825)

543 03 250
1190001

From loader
To loader

Created 11-12-2009
Modified 22-12-2014

Pos Qty.

Part no.

Description

Remarks

1

6396075

Cylinder tube

6348249

Mounting flange

30497

Sockethead screw

MC10 x 35

6348271

Guide

6894210

Seal kit for guide

6894230

Seal kit for piston

6348294

Ring

30903

Screw

MSP6 x 8

O|lo|N|o|J|R]|WIN]|—~

6348245

Piston rod

6348273

Piston

= | =

AlalalalalalalalDN]—~

=10

25187

Plug

VS-R-1/8 WD

Released: 8/2/2016

57

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 080

An Oshkosh Corportation Company

Released: 8/2/2016 58 FJ1000 P/N: 99906119



Extension cylinder IV (C50/35 x 1825)

543 03 260
1190001

From loader
To loader

Created 11-12-2009
Modified 22-12-2014

Pos Qty.

Part no.

Description

Remarks

1

6396081

Piston rod

6894230

Seal kit for piston

6348294

Ring

30903

Screw

MSP6 x 8

6348273

Piston

6348271

Guide

6894210

Seal kit for guide

6348241

Cylinder tube

O|lo|N|o|J|R]|WIN]|—~

6348249

Mounting flange

30497

Sockethead screw

MC10 x 35

= | =

[EEN I NG [P\ UK\ NI JNIEN LN I N IS QSN

=10

25187

Plug

VS-R-1/8 WD

Released: 8/2/2016

59

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 090

An Oshkosh Corportation Company

Released: 8/2/2016 60 FJ1000 P/N: 99906119



Extension cylinder V (C45/30 x 1900)

543 03 270

From loader 1190001

To loader

Created 08-01-2010
Modified 17-12-2014

Pos Qty.

Part no.

Description

Remarks

1

6396091

Piston rod

6894240

Seal kit for piston

30903

Screw

MSP6 x 8

6348274

Piston

1320143

Ring

6348272

Guide

6894220

Seal kit for guide

6396095

Cylinder tube, C45/30x1900

6396099

Mounting flange

30497

Sockethead screw

MC10 x 35

25187

Plug

VS-R-1/8 WD

sla|ale|le|N|jo|lals|wv]=
LGy QUL N G [\ RSN QR G QRN N Y =SS

25197

Plug

VS-R-1/4 WD

Released: 8/2/2016

61

FJ1000 P/N: 99906119




543 03 300

o
o
o
—
r)
LL

63 96 100

Internal ref.

An Oshkosh Corportation Company

* MEWP

62 FJ1000 P/N: 99906119

Released: 8/2/2016



543 03 300
From loader 1190001
Extension cylinder | incl. fittings To loader

Created 25-01-2010
Modified 19-08-2010

Pos Qty. Partno.  Description Remarks
1 6396050 | Extension cyl. | C55/40x1565

6340337 | Lock plate

6340522 | Pin
30130 | Set screw, stainless M8 x 12
30134 | Set screw, stainless M8 x 25
31147 | Face washer, 8 mm
25127 | Connection P-GEV 12 LR-WD

6396077 | Bracket for slide block

63689 | Slide block with bushing

30132 | Set screw, stainless

6396161 | Pipe, C1 extend

6396162 | Pipe, C1 retract

LG QNN QEEN N
el e N = A A R 2 A E Y R N B
ASlalalalalaIN=_laINOO2l—2IN

6365523 | Pin
14 30886 | Lock nut, stainless M8
15 6396261 | Pipe, C1 extend - Walform *
16 6396262 | Pipe, C1 retract - Walform *

Released: 8/2/2016 63 FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 110

An Oshkosh Corportation Company

* MEWP

Released: 8/2/2016 64 FJ1000 P/N: 99906119



Extension cylinder Il incl. fittings

543 03 310

From loader 1190001

To loader

Created 26-01-2010
Modified 10-10-2014

Pos Qty. Partno.  Description Remarks
1 1 6396060 | Extension cyl. IC55/40x1615
2 1 6396163 | Pipe, C2 extend
3 1 6396164 | Pipe, C2 retract
4 3 25127 | Connection P-GEV 12 LR-WD
5 1 25108 | Connection GES 12 LR 1/2-WD
6 3 31147 | Face washer, 8 mm
7 3 30438 | Screw MC8 x 20
8 1 6340525 | Pin
9 1 6340526 | Spacer
10 1 31634 | Split pin 25 x 32
11 2 6340317 | Lock plate (10 mm)
12 2 31920 | Clip, stainless, 10mm
13 1 6396263 | Pipe, C2 extend - Walform *
14 1 6396264 | Pipe, C2 retract - Walform *
15 2 64409 | Clamp
16 2 31406 | Clip

Released: 8/2/2016

65

FJ1000 P/N: 99906119




543 03 320
FJ1000

Internal ref. 63 96 120

An Oshkosh Corportation Company

* MEWP

Released: 8/2/2016 66 FJ1000 P/N: 99906119



543 03 320

From loader 1190001

Extension cylinder Ill incl. fittings To loader
Created 27-01-2010
Modified 10-10-2014

Pos Qty. Partno.  Description Remarks

1 1 6396070 | Extension cylinder Il C50

2 1 6396165 | Pipe, C3, extend

3 1 6396166 | Pipe, C3, retract

4 2 6348293 | Lock plate

5 2 31932 | Clip

6 1 6396016 | Pin

7 1 6396087 | Lock plate

8 2 31147 | Face washer, 8 mm

9 2 30130 | Set screw, stainless M8 x 12
10 3 25127 | Connection P-GEV 12 LR-WD
11 1 25195 | Connection P-GEV 12 LR 1/4-WD
12 2 6348287 | Distance pipe

13 1 6348289 [ Shim

14 2 30926 | Steel bolt M10 x 20
15 2 31177 | Washer 10 mm
16 1 27974 | Clip

17 1 30114 | Set screw, stainless M6 x 25
18 2 32302 | Face washer, stainless 6 mm

19 1 30854 | Nut, stainless M6

20 1 6396265 | Pipe, C3 extend - Walform *

21 1 6396266 | Pipe, C3 retract- Walform *

22 1 64409 | Clamp

23 1 31406 | Clip

Released: 8/2/2016 67 FJ1000 P/N: 99906119




543 03 330

o
o
o
—
r)
LL

63 96 130

Internal ref.

An Oshkosh Corportation Company

1
~

*MEWP

99906119

FJ1000 P/N

68

. 8/2/2016

Released



543 03 330
From loader 1190001
Extension cylinder IV incl. fittings To loader

Created 28-01-2010
Modified 23-05-2013

Pos Qty. Partno.  Description Remarks

1 6396080 | Extension cyl. IVC50/35x1825

6396167 | Pipe, C4 extend

6396168 | Pipe, C4 retract

25195 | Connection P-GEV 12 LR 1/4-WD

25127 | Connection P-GEV 12 LR-WD

6348284 | Pin

33105 | Circlip 15U

6396048 | Bracket for slide block

63689 | Slide block with bushing

30132 | Set screw, stainless

31147 | Face washer, 8 mm

30438 | Screw MC8 x 20

oy Y N P R e R e B B R S B

6396191 | Lock plate

—_
SN

6396267 | Pipe, C4 extend - Walform *

DSl lalWINIDI~2IN]_],O] ]~

_
[¢)]

6396268 | Pipe, C4 retract- Walform *

Released: 8/2/2016 69 FJ1000 P/N: 99906119




543 03 340
FJ1000

Internal ref. 63 96 140

An Oshkosh Corportation Company

* MEWP

Released: 8/2/2016 70 FJ1000 P/N: 99906119



Extension cylinder V incl. fittings

543 03 340

From loader 1190001

To loader

Created 28-01-2010
Modified 10-09-2010

Pos Qty. Partno.  Description Remarks
1 1 6396090 | Extension cyl. V C45/30x1900
2 1 6396169 | Pipe, C5 extend
3 1 6396171 | Pipe, C4 retract
4 2 6396008 | Clamp 2 x 210
5 2 30579 | Countersunk screw MKG6 x 20
6 2 25253 | Connection P-GEV 10 LR 3/8-WD
7 2 6396098 | Plate
8 4 30132 | Set screw, stainless
9 8 31147 | Face washer, 8 mm
10 4 30856 | Nut, stainless M8
11 1 6396094 | Pin
12 2 33105 | Circlip 15U
13 2 6396007 | Washer
14 2 31865 | Torx screw M8 x 6 m M8 x 6
15 2 26884 | Banjo connection P-RSWV 10 SR
16 1 6396269 | Pipe, C5 extend - Walform *
17 1 6396271 | Pipe, C5 retract- Walform *

Released: 8/2/2016

71

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 200

An Oshkosh Corportation Company

Released: 8/2/2016 72 FJ1000 P/N: 99906119



Manual extension, F5

543 03 400

From loader 1190001

To loader

Created 28-10-2010
Modified 29-06-2015

Pos Qty. Partno.  Description Remarks
1 2 68036 | Slide block 8 mm
2 1 6396028
3 2 31177 | Washer 10 mm
4 2 30154 | Set screw M10 x 20
5 1 6301166 | Lock pin with split pin 220
6 1 6396211
7 1 65118 | Label. max. 750 kg

Released: 8/2/2016

73

FJ1000 P/N: 99906119




543 03 410
FJ1000

An Oshkosh Corportation Company Internalref._63 96 210

Released: 8/2/2016 74 FJ1000 P/N: 99906119



Manual extension, F6 in F5

543 03 410

From loader 1190001

To loader

Created 28-10-2010
Modified 29-06-2015

Pos Qty. Partno.  Description Remarks
1 1 6656614 | Lock pin with split pin
2 1 6396221
3 1 65563 | Label, max. 525 kg

Released: 8/2/2016

75

FJ1000 P/N: 99906119




543 05 400
FJ1000

Internal ref. 63 96 390

An Oshkosh Corportation Company

Released: 8/2/2016 76 FJ1000 P/N: 99906119



Hose and pipe kit, std.

543 05 400

From loader
To loader

1190001

Created 25-08-2010
Modified 19-11-2014

Pos Qty. Partno.  Description Remarks
1 1 59022 | Regeneration valve
2 1 26897 | Elbow connection 12 mm - 3/8"
3 1 25130 | Banjo connection RSWV 12 LR
4 2 25127 | Connection P-GEV 12 LR-WD
5 4 32302 | Face washer, stainless 6 mm
6 2 30854 | Nut, stainless M6
7 1 6396059 | Plate
8 2 25201 | Bulkhead connection GSS12L
9 2 30696 | Steel bolt M6 x 75
10 1 0015020 | Hose 3/8" x 1600 mm L/90°
11 2 25242 | Elbow connection EWSD 12 L
12 1 0017700 | Hose 3/8" x 1800 mm L/90°
13 1 31446 | Suspension

Released: 8/2/2016

77

FJ1000 P/N: 99906119




543 05 410
FJ1000

Internal ref. 63 96 410

An Oshkosh Corportation Company

Released: 8/2/2016 78 FJ1000 P/N: 99906119



543 05 410

From loader 1190001

Hose kit, connection for loader To loader
Created 01-09-2010
Modified

Pos Qty. Partno.  Description Remarks

| 1 | 4| 0015480 [ Hose

Released: 8/2/2016 79 FJ1000 P/N: 99906119



543 09 010
FJ1000

63 96 450
63 96 440
Internal ref. 63 96 420

An Oshkosh Corportation Company

K4: 63 96 44j
T s
) \

~
e

Released: 8/2/2016 80 FJ1000 P/N: 99906119



Hose and pipe kit, 1 EXV

543 09 010

From loader 1190001

To loader

Created 30-08-2010
Modified 18-11-2014

Pos Qty. Partno.  Description Remarks
6396420 | Hose and pipe kit, 1 EXV.
6396440 | Clamp K4
6396450 | Clamp K5
1 1 59022 | Regeneration valve
2 1 26897 | Elbow connection 12 mm - 3/8"
3 1 25130 | Banjo connection RSWV 12 LR
4 10 25127 | Connection P-GEV 12 LR-WD
5 6 32302 | Face washer, stainless 6 mm
6 3 30854 | Nut, stainless M6
7 2 30196 | Steel bolt, stainless M6 x 80
8 1 32922 | Steel bolt M6 x 140
9 1 6396009 | Bracket
10 1 59062 | Change-over valve
11 1 56305 | Hose reel 3/8"T2 x 9500 mm hgjre - AGD470
12 1 56307 | Hose reel 3/8"B2 x 12400 mm hgjre - AGD52
13 2 6304397 | Spacer
14 1 6304421 | Stowing bracket
15 2 30157 | Set screw M10 x 35
16 4 31565 | Washer, stainless 10 mm
17 2 30155 | Set screw M10 x 25
18 1 6305018 | Attachment - K3
19 1 6396072 | Plate
20 2 6302931 | Pin
21 2 63533 | Guide roller
22 1 6348329 | End plate
23 4 30131 | Set screw, stainless M8 x 16
24 10 31147 | Face washer, 8 mm
25 2 6302896 | Lock pin
26 6 33379 | Spring
27 4 30132 | Set screw, stainless
28 1 6396085 | Clamp (K4)
29 2 6304418 | Attachment
30 1 6396005 | Lock pin
31 1 6348322 | Bracket
32 1 6396092 | Bracket for clamp
33 2 30856 | Nut, stainless M8
34 1 0015020 | Hose 3/8" x 1600 mm L/90°
35 2 25242 | Elbow connection EWSD 12 L
36 1 0017700 | Hose 3/8" x 1800 mm L/90°
37 1 0017440 | Hose
38 1 0015280 | Hose

Released

. 8/2/2016

81

FJ1000 P/N: 99906119




543 09 010
FJ1000

63 96 450
63 96 440
Internal ref. 63 96 420

An Oshkosh Corportation Company

K4: 63 96 44j
T s
) \

~
e

Released: 8/2/2016 82 FJ1000 P/N: 99906119



543 09 010
From loader 1190001

Hose and pipe kit, 1 EXV To loader
Created 30-08-2010
Modified 18-11-2014

Pos Qty. Partno.  Description Remarks

| 39 | 1| 31446 | Suspension

Released: 8/2/2016 83 FJ1000 P/N: 99906119



® FJ1000

63 96 450
63 96 440
Internal ref. 63 96 430

An Oshkosh Corportation Company

Released: 8/2/2016 84 FJ1000 P/N: 99906119



Hose and pipe kit, 2 EXV

543 09 020

From loader 1190001

To loader

Created 31-08-2010
Modified 19-11-2014

Pos Qty. Partno.  Description Remarks
6396430 | Hose and pipe kit, 2 EXV.
6396440 | Clamp K4
6396450 | Clamp K5
1 1 59022 | Regeneration valve
2 1 26897 | Elbow connection 12 mm - 3/8"
3 1 25130 | Banjo connection RSWV 12 LR
4 18 25127 | Connection P-GEV 12 LR-WD
5 6 32302 | Face washer, stainless 6 mm
6 4 30854 | Nut, stainless M6
7 1 30196 | Steel bolt, stainless M6 x 80
8 1 6396009 | Bracket
9 2 59062 | Change-over valve
10 1 32922 | Steel bolt M6 x 140
11 1 6396061 | Threaded pin
12 1 6396019 | Pipe, change-over valve
13 1 6396018 | Pipe, change-over valve
14 2 56305 | Hose reel 3/8"T2 x 9500 mm hgajre - AGD470
15 2 56307 | Hose reel 3/8"B2 x 12400 mm hgjre - AGD52
16 4 6304397 | Spacer
17 6 30155 | Set screw M10 x 25
18 8 31565 | Washer, stainless 10 mm
19 1 6304421 | Stowing bracket
20 2 30157 | Set screw M10 x 35
21 1 6305018 | Attachment - K3
22 1 6396072 | Plate
23 2 6302931 | Pin
24 2 63533 | Guide roller
25 1 6348329 | End plate
26 4 30131 | Set screw, stainless M8 x 16
27 10 31147 | Face washer, 8 mm
28 2 6302896 | Lock pin
29 6 33379 | Spring
30 4 30132 | Set screw, stainless
31 1 6396085 | Clamp (K4)
32 2 6304418 | Attachment
33 1 6396005 | Lock pin
34 1 6348322 | Bracket
35 1 6396092 | Bracket for clamp
36 2 30856 | Nut, stainless M8
37 2 25242 | Elbow connection EWSD 12 L
38 1 0017700 | Hose 3/8" x 1800 mm L/90°

Released

. 8/2/2016

85

FJ1000 P/N: 99906119




® FJ1000

63 96 450
63 96 440
Internal ref. 63 96 430

An Oshkosh Corportation Company

Released: 8/2/2016 86 FJ1000 P/N: 99906119



Hose and pipe kit, 2 EXV

543 09 020

From loader 1190001

To loader

Created 31-08-2010
Modified 19-11-2014

Pos Qty. Partno.  Description Remarks

39 2 0015020 | Hose 3/8" x 1600 mm L/90°
40 1 0017440 | Hose

41 1 0015280 | Hose

42 1 0017120 | Hose

43 1 31446 | Suspension

Released: 8/2/2016

87

FJ1000 P/N: 99906119




® FJ1000

63 04 220
Internal ref. 63 48 340

An Oshkosh Corportation Company

Released: 8/2/2016 88 FJ1000 P/N: 99906119



543 09 030

From loader

1190001

Kit, quick-release coupling, EXV. Toloader
Created
Modified
Pos Qty. Partno.  Description Remarks
6348340 | Kit,quickrelease coupling,1EXV
6304220 | Kit,quickrelease coupling,2EXV
1 2 60622 | Dust cap, F 3/8"
2 2 60621 | Dust cap, M 3/8"
3 2 60635 | Seal kit
4 2 60620 | Quick-release coupling,M 3/8"
5 2 60619 [ Quick-release coupling,F 3/8"
6 4 25127 | Connection P-GEV 12 LR-WD
7 4 0017710 | Hose 3/8" x 350 V/O
8 4 25201 | Bulkhead connection GSS12L

Released: 8/2/2016

89

FJ1000 P/N: 99906119




543 09 040
FJ1000

Internal ref. 63 96 630

An Oshkosh Corportation Company

Released: 8/2/2016 90 FJ1000 P/N: 99906119



543 09 040

From loader

Mounting fittings for multi-coupling, K5 To loader
Created 11-07-2014
Modified
Pos Qty. Partno.  Description Remarks
1 4 25108 Connection GES 12 LR 1/2-WD
2 1 33379 Spring
3 1 58430 Multifaster coupling
4 1 58431 Multifaster coupling
5 4 30440 Screw MC8 x 25
6 8 31147 Face washer, 8 mm
7 4 30886 Lock nut, stainless M8
8 2 30132 Set screw, stainless
9 2 30856 Nut, stainless M8
10 1 6348322 Bracket
11 1 6302896 Lock pin
12 1 6396631 Bracket for multi-coupling, K5

Released: 8/2/2016 91 FJ1000 P/N: 99906119




543 09 050
FJ1000

Internal ref. 63 96 640

An Oshkosh Corportation Company

Released: 8/2/2016 92 FJ1000 P/N: 99906119



Mounting fittings for multi-coupling, K3 and K4

543 09 050

From loader
To loader

Created 11-07-2014
Modified

Pos Qty.

Part no.

Description

Remarks

4

25108

Connection

GES 12 LR 1/2-WD

6396005

Lock pin

33379

Spring

58430

Multifaster coupling

58431

Multifaster coupling

30440

Screw

MC8 x 25

31147

Face washer, 8 mm

30886

Lock nut, stainless

M8

O|lo|N|o|J|R]|WIN]|—~

N TN VNG NNy Y DG Q) N

6396641

Bracket for multi-coupling, K4

Released: 8/2/2016

93

FJ1000 P/N: 99906119




543 13 010
FJ1000

63 42 320
Internal ref. 63 42 280

An Oshkosh Corportation Company

/ 63 42 280

63 42 320

Pos 1: For Hydraulic extensions on:
1300K, 1310K, 1420K, 1430K, 1500K, 1510K, 1720K, 1730K
1800K, 1810K, 2020K, 2030K, 2200K, 2210K, 2420K, 2430K

Pos 2: For Manual extensions on:
1300K, 1310K, 1420K, 1430K, 1500K, 1510K, 1720K, 1730K
1800K, 1810K, 2020K, 2030K, 2200K, 2210K, 2420K, 2430K

For Hydraulic extensions on
FJ1000
Pos 3. For Hydraulic extensions on:
3220K, 3820K, 4020K, 4720K, 5020K

Pos 4: For Manual extensions on:
3220K, 3820K, 4020K, 4720K, 5020K

Released: 8/2/2016 94 FJ1000 P/N: 99906119



Wire pulley, double snatch block

543 13 010

From loader
To loader

1190001

Created 13-01-2010
Modified 07-03-2014

Pos Qty. Partno.  Description Remarks
6342280 | Wire sheave
6342320 | Snatch block
1 1 6304414 | Wire pulley Til kranarme
2 1 6340995 | Wire pulley Til man. forleengerarme
3 1 6302615 | Wire pulley
4 1 6394891 | Wire pulley, manual extension
5 2 6340981 | Side plate
6 1 6256324 | Pin
7 3 30837 | Nut M24
8 3 31967 | Ring split 24,5 x 40
9 2 32476 | Steel bolt M24 x 95
10 4 31133 | Washer 24 mm
11 2 30897 | Lock nut M24
12 1 6340982 | Pin
13 1 6340983 | Wire safety device
14 1 30892 | Lock nut M16
15 1 6300558 | Pin
16 1 30214 | Steel bolt M14 x 80
17 2 31178 | Washer 14 mm
18 1 6885504 | Distance pipe
19 1 30891 | Lock nut M14
20 1 6304458 | Pin for suspension
21 1 31128 | Washer 24 mm
22 2 6342290 | Wire sheave with bearing
23 2 33121 Circlip 40U
24 1 6887304 Hub
25 2 23150 Ball bearing
26 1 63484 Wire sheave
27 1 23904 Spring ring BR 68
28 1 6340997 | Snatch block

Released: 8/2/2016

95

FJ1000 P/N: 99906119




® FJ1000

Internal ref. 63 96 500

An Oshkosh Corportation Company

Released: 8/2/2016 96 FJ1000 P/N: 99906119



Wire roller guide

543 13 020
1190001

From loader
To loader

Created 24-08-2010
Modified

Pos Qty. Partno.  Description Remarks
1 1 31294 | Cotter bolt DIN 1434 216 x 45
2 1 33399 | Lock spring
3 1 6396195 | Suspension for supp. washer
4 1 6300792 | Wire pulley
5 1 30891 | Lock nut M14
6 2 31178 | Washer 14 mm
7 2 23302 | Bushing MB 3020 DU
8 1 63513 | Wire roller guide
9 1 6885504 | Distance pipe
10 1 33385 [ Ring split 24,5 x 27
11 1 6300859 | Pin
12 1 30214 | Steel bolt M14 x 80

Released: 8/2/2016

97

FJ1000 P/N: 99906119




543 13 030
FJ1000

Internal ref. 63 49 100

An Oshkosh Corportation Company

Released: 8/2/2016 98 FJ1000 P/N: 99906119



543 13 030
From loader 1190001
Guide rollers on Fly-Jib (3820K, 4720K) To loader

Created 02-02-2010
Modified 13-10-2014

Pos Qty. Partno.  Description Remarks
1 1 63489 | Wire sheave

2 1 6885514 | Distance pipe

3 2 23436 | Composite bearing 230/34 x 15
4 2 6396062 | Side plate

5 2 31103 | Washer, 16 mm 16 mm

6 1 30229 | Steel bolt M16 x 65
7 1 6300859 | Pin

8 1 33385 | Ring split 24,5 x 27
9 1 68023 | Guide roller

10 1 30892 | Lock nut M16

11 1 6302613 | Cotter bolt incl. ring split

Released: 8/2/2016 99 FJ1000 P/N: 99906119




543 13 040
FJ1000

Internal ref. 63 96 510

An Oshkosh Corportation Company

—_

Released: 8/2/2016 100 FJ1000 P/N: 99906119



543 13 040

From loader 1190001

Guide roller To loader
Created 23-08-2010
Modified
Pos Qty. Partno.  Description Remarks
1 1 6667544 | Pin
2 1 6667534 | Guide roller
3 2 23106 | Ball bearing
4 2 31135 | Washer 16 mm
5 1 31615 | Split pin 24 x 32

Released: 8/2/2016 101 FJ1000 P/N: 99906119




543 13 080

o
o
o
—
r)
LL

63 96 550

Internal ref.

An Oshkosh Corportation Company

102 FJ1000 P/N: 99906119

Released: 8/2/2016



543 13 080

From loader 1190001

Stowing bracket for counterweight and hook To loader
Created 24-08-2010
Modified
Pos Qty. Partno.  Description Remarks
1 1 6349063 | Stowing bracket
2 2 32348 | Cylinder screw MC10 x 25
3 2 31565 | Washer, stainless 10 mm
4 2 30858 | Nut M10
5 1 31967 | Ring split 24,5 x 40

Released: 8/2/2016

103

FJ1000 P/N: 99906119




543 13 110
FJ1000

Internal ref. 63 96 520

An Oshkosh Corportation Company

(®

Released: 8/2/2016 104 FJ1000 P/N: 99906119



Stowing, winch P15E

543 13 110
1190001

From loader
To loader

Created 23-08-2010
Modified 02-07-2013

Pos Qty. Partno.  Description Remarks
1 1 64578 | Stop block
2 2 32221 | Sockethead screw MC10 x 45
3 4 31565 | Washer, stainless 10 mm
4 2 30858 | Nut M10
5 1 64553 | Division plate

Released: 8/2/2016

105

FJ1000 P/N: 99906119




543 15 020

o
o
o
—
r)
LL

8518 160
8518 040
85 18 030

Internal ref.

An Oshkosh Corportation Company

8, K5
2, K4

3, K4
9, K5

%85 18 160, K3

~

106 FJ1000 P/N: 99906119

Released: 8/2/2016



Fittings, Personnel basket, FJ1000

543 15 020

From loader 1190001

To loader

Created 20-06-2013
Modified 19-12-2013

Pos Qty. Part no.

Description

Remarks

8518030

Fittings, personnel basket

8518040

Fittings, personnel basket

8518160

6304359

Spacer

6301166

Lock pin with split pin

220, K4

8518608

Insert 3820-K5+FJ1000-K4

6348211

Spacer

30995

Countersunk screw

MK8 x 30

30886

Lock nut, stainless

M8

6305108

Adjusting plate

6656614

Lock pin with split pin

K5

8518612

Insert (FJ1000-K5)

8518161

Hook suspension

6396177

Pin (220x175)

L=175

6396178

Washer

I N S I A R I A R S S B

31280

Cotter bolt

25 x 40

—
o

33458

Lock ring

32375

Counter nut

M16 x 1,5

NIN|[m] 2NN 2N

N RN
(>R K&

6348061

Guide

Released: 8/2/2016

107

FJ1000 P/N: 99906119




NIVITE R
® FJ1000 63 96 620

63 96 480
63 96 470
Internal ref. 63 96 460

An Oshkosh Corportation Company

Released: 8/2/2016 108 FJ1000 P/N: 99906119



543 16 010
From loader 1190001

Hose and pipe kit, EXV supply on Fly-Jib Toloader

Created 23-09-2010
Modified 19-11-2014

Pos Qty. Partno.  Description Remarks
6396460 | Hose and pipe kit, EXV/FJ 4720K6
6396470 | Hose and pipe kit, EXV/FJ 3820K5
6396480 3220K5
6396620 3220K4
1 8 6304397 | Spacer
2 2 6396102 | Bracket for hose reel
3 32 31565 | Washer, stainless 10 mm
4 16 30155 | Set screw M10 x 25
5 3 0017440 | Hose
6 6 25127 | Connection P-GEV 12 LR-WD
7 2 56311 | Hose reel 3/8"B2 x 17000 mm hgjre - AGD60
8 2 25242 | Elbow connection EWSD 12 L
9 2 30854 | Nut, stainless M6
10 4 32302 | Face washer, stainless 6 mm
11 1 59022 | Regeneration valve
12 2 30696 | Steel bolt M6 x 75
13 1 0017300 | Hose
14 2 30177 | Set screw M12 x 30
15 4 32338 | Washer 12 mm
16 1 6396107 | Bracket for hose reel
17 2 31513 | Set screw, stainless M10 x 25
18 1 30197 | Steel bolt M10 x 75
19 1 6396093 | Attachment
20 4 30860 | Nut, stainless M12
21 2 63404 | Roller
22 4 31131 | Washer 12 mm
23 2 30194 | Steel bolt M12 x 120
24 2 32254 | Steel pin M10 x 90
25 4 30858 | Nut M10
26 1 6396109 | Bracket
27 1 6396118 | Adaptor
28 1 58431 | Multifaster coupling
29 8 30131 | Set screw, stainless M8 x 16
30 8 31147 | Face washer, 8 mm
31 2 6396072 | Plate
32 2 63510 | Guide roller
33 2 63600 | Guide roller
34 4 6302883 | Pin
35 2 6348329 | End plate
36 2 31088 | Nut, black M10 hexagonal M10
37 1 29216 | Cable drum

Released: 8/2/2016 109 FJ1000 P/N: 99906119




NIVITE R
® FJ1000 63 96 620

63 96 480
63 96 470
Internal ref. 63 96 460

An Oshkosh Corportation Company

Released: 8/2/2016 110 FJ1000 P/N: 99906119



Hose and pipe kit, EXV supply on Fly-Jib

543 16 010
1190001

From loader
To loader

Created 23-09-2010
Modified 19-11-2014

Pos Qty. Partno.  Description Remarks

38 4 30156 | Set screw, stainless M10 x 30

39 1 25130 | Banjo connection RSWV 12 LR

40 1 26897 | Elbow connection 12 mm - 3/8"

41 1 6396104 | Spacer Kran 3820 K5, 4020 K5
42 1 6396108 | Spacer Kran 4720 K6, 5020 K6
43 1 6396239 | Spacer 3220 K5

44 1 6396073 | Bracket

45 1 6396074 | Cotter bolt

46 2 33379 | Spring

47 1 6302896 | Lock pin

48 1 6396249 | Spacer Kran 3220 K4

Released: 8/2/2016

111

FJ1000 P/N: 99906119




® FJ1000

63 96 580
63 96 540
Internal ref. 63 96 530

An Oshkosh Corportation Company

63 96 540
10 }
9 \ﬁ
63 96 530 ) ) ) ) ) \%
8
63 96 580 i . i 7 :
6
5
4
.
2
1
§j I\

Released: 8/2/2016 112 FJ1000 P/N: 99906119



Hydraulic pipes, Walform FJ1000

543 16 600

From loader 1190001

To loader

Created 23-05-2013
Modified

Pos Qty. Part no.

Description

Remarks

6396530

6396540

6396580

6396261

Pipe, C1 extend - Walform

6396262

Pipe, C1 retract - Walform

6396263

Pipe, C2 extend - Walform

6396264

Pipe, C2 retract - Walform

6396265

Pipe, C3 extend - Walform

6396266

Pipe, C3 retract- Walform

6396267

Pipe, C4 extend - Walform

6396268

Pipe, C4 retract- Walform

Olo|N|oO|O|~]|WIN]|-

6396269

Pipe, C5 extend - Walform

N
o

[EE G QNS IS U (NI UL G (NN N L\ JINIL G I\ QSN

6396271

Pipe, C5 retract- Walform

Released: 8/2/2016

113

FJ1000 P/N: 99906119




543 20 200

o
o
o
—
r)
LL

70 06 020

Internal ref.

An Oshkosh Corportation Company

114 FJ1000 P/N: 99906119

Released: 8/2/2016



Fly-jib (FJC5330)

543 20 200

From loader 1190001

To loader

Created 20-10-2010
Modified 02-03-2015

Pos Qty. Part no.

Description

Remarks

1

29334

FJC5330 Controller FLY-JIB

29313

Bottom f. Fly-Jib box

29317

Plug, 5-polar for RCL 53XX

29321

Plug, 10-polar for RCL 53XX

29341

CAN termination FJC

30347

Screw, stainless

4,0x 25

30993

Screw

M8 x 16

31147

Face washer, 8 mm

O|lo|N|o|J|R]|WIN]|—~

28263

CAN BUS cable

29223

Cable with socket, 2 m

= | =

SlWl |l WlWIDR]m] -

=10

29285

Cable plug, 7-polar, 10 A

Released: 8/2/2016

115

FJ1000 P/N: 99906119




543 20 210

o
o
o
—
r)
LL

70 05 340

Internal ref.

An Oshkosh Corportation Company

FJ1200 / 2000

FJ350/FJ600

116 FJ1000 P/N: 99906119

Released: 8/2/2016



1 extra valve, cable

543 20 210

From loader 1190001

To loader

Created 01-05-2009
Modified 24-03-2015

Pos Qty. Part no.

Description

Remarks

1

29323

Plug, 4-polar for RCL 53XX

28286

Cable, dump valve

28249

Cable 2x0.75

28258

Plug, solenoid valve

DB |WIN]|—~

1
1
1
1

28840

Seal

Released: 8/2/2016

117

FJ1000 P/N: 99906119




543 20 250

o
o
o
—
r)
LL

70 05 350

Internal ref.

An Oshkosh Corportation Company

(=]
(=
(=]
N
~
(=
(=]
AN
-—
A
1

FJ350/FJ600

118 FJ1000 P/N: 99906119

Released: 8/2/2016



2 extra valves, cable

543 20 250

From loader 1190001

To loader

Created 01-05-2009
Modified 24-03-2015

Pos Qty. Part no.

Description

Remarks

1

29323

Plug, 4-polar for RCL 53XX

28286

Cable, dump valve

28249

Cable 2x0.75

28258

Plug, solenoid valve

DB |WIN]|—~
NINININ

28840

Seal

Released: 8/2/2016

119

FJ1000 P/N: 99906119




54320 270 A

o
o
o
—
r)
LL

70 05 360

Internal ref.

An Oshkosh Corportation Company

o
Q
o
N
o
o
AN
-—
5
TN

FJ350/FJ600

120 FJ1000 P/N: 99906119

Released: 8/2/2016



543 20 270 A
From loader 1190001
Spotlight, Fly-Jib

To loader

Created 25-02-2014

Modified
Pos Qty. Partno.  Description Remarks

1 1 29462 | Cable, LED spotlight, 9.0m 1,3 m

2 1 29400 | Spotlight LED 27 W

3 1 27281 | Terminal block

Released: 8/2/2016 121 FJ1000 P/N: 99906119



543 20 300

(0]
—
Q@
(@]
n
®)
O

FJ1000

70 05 360

Internal ref.

An Oshkosh Corportation Company

FJ350/FJ600

99906119

FJ1000 P/N

122

Released: 8/2/2016



Spotlight, Fly-Jib

Obsolete

543 20 300
From loader 1190001
To loader

Created 19-03-2010
Modified 18-10-2010

Pos Qty. Partno.  Description Remarks
1 27215 | Wire2x 1.5 1,3 m
2 1 27138 | Spotlight
3 1 29182 Cable lead-in
4 2 27422 | Plug
5 1 27447 | Multisocket - male
6 1 27281 | Terminal block

Released: 8/2/2016

123

FJ1000 P/N: 99906119




543 20 792

(0]
—
Q@
(@]
n
®)
O

FJ1000

7006 030

Internal ref.

An Oshkosh Corportation Company

124 FJ1000 P/N: 99906119

Released: 8/2/2016



Obsolete

Fly-jib (FJC5330), EXV supply on Fly-Jib

543 20 792
1190001

From loader
To loader

Created 26-10-2010
Modified

Pos Qty.

Part no.

Description

Remarks

1

29334

FJC5330 Controller FLY-JIB

29313

Bottom f. Fly-Jib box

29317

Plug, 5-polar for RCL 53XX

29321

Plug, 10-polar for RCL 53XX

29341

CAN termination FJC

30347

Screw, stainless

4,0x 25

30449

Screw

MC8 x 16

31147

Face washer, 8 mm

O|lo|N|o|J|R]|WIN]|—~

29223

Cable with socket, 2 m

29230

Plug

= | =

Sl lWlWlWwIRAR]m] -

=10

29236

Cable clamp

Released: 8/2/2016

125

FJ1000 P/N: 99906119




	ELECTRONIC MANUALS
	Contents
	01 - Basic loader
	543 01 010 - Link arm system
	543 01 050 - Jib, complete
	543 01 100 - Jib cylinder C125 x 848
	543 01 110 - Jib cylinder C125 x 848 with load-holding valve
	543 01 120 - Stowing kit excl. winch, 4720K/3820K/3220K
	543 01 210 - Hook suspension
	543 01 215 - Hook suspension, heavy lifting
	543 01 220 - Stowing bracket
	543 01 230 - Stowing hook, complete
	543 01 240 - Hook suspension, K3
	543 01 280 - Insert and mounting fittings, 3220-K4
	543 01 290 - Insert and mounting fittings, 3220-K5
	543 01 300 - Insert and mounting fittings, 4720-K6
	543 01 310 - Insert and mounting fittings, 3820-K5
	543 01 320 - Insert and mounting fittings, 4020-K4

	03 - Boom System
	543 03 100 - Jib extension I incl. fittings
	543 03 100A - Jib extension I incl. fittings
	543 03 110 - Jib extension II incl. fittings
	543 03 120 - Jib extension K3 incl. fittings
	543 03 130 - Jib extension K4 incl. fittings
	543 03 140 - Jib extension K5 incl. fittings
	543 03 230 - Extension cylinder I (C55/40 x 1565)
	543 03 230A - Extension cylinder I (C55/40 x 1565)
	543 03 240 - Extension cylinder II (C55/40 x 1615)
	543 03 240A - Extension cylinder II (C55/40 x 1615)
	543 03 250 - Extension cylinder III (C50/35 x 1825)
	543 03 260 - Extension cylinder IV (C50/35 x 1825)
	543 03 270 - Extension cylinder V (C45/30 x 1900)
	543 03 300 - Extension cylinder I incl. fittings
	543 03 310 - Extension cylinder II incl. fittings
	543 03 320 - Extension cylinder III incl. fittings
	543 03 330 - Extension cylinder IV incl. fittings
	543 03 340 - Extension cylinder V incl. fittings
	543 03 400 - Manual extension, F5
	543 03 410 - Manual extension, F6 in F5

	05 - Hydraulic systems, loader functions
	543 05 400 - Hose and pipe kit, std.
	543 05 410 - Hose kit, connection for loader

	09 - Accessories, extra valves
	543 09 010 - Hose and pipe kit, 1 EXV
	543 09 010 (2) - Hose and pipe kit, 1 EXV
	543 09 020 - Hose and pipe kit, 2 EXV
	543 09 020 (2) - Hose and pipe kit, 2 EXV
	543 09 030 - Kit, quick-release coupling, EXV.
	543 09 040 - Mounting fittings for multi-coupling, K5
	543 09 050 - Mounting fittings for multi-coupling, K3 and K4

	13 - Accessories, winch
	543 13 010 - Wire pulley, double snatch block
	543 13 020 - Wire roller guide
	543 13 030 - Guide rollers on Fly-Jib (3820K, 4720K)
	543 13 040 - Guide roller
	543 13 080 - Stowing bracket for counterweight and hook
	543 13 110 - Stowing, winch P15E

	15 - Accessories, personnel basket
	543 15 020 - Fittings, Personnel basket, FJ1000

	16 - Accessories, miscellaneous
	543 16 010 - Hose and pipe kit, EXV supply on Fly-Jib
	543 16 010 (2) - Hose and pipe kit, EXV supply on Fly-Jib
	543 16 600 - Hydraulic pipes, Walform FJ1000

	20 - Electronic parts, in general
	543 20 200 - Fly-jib (FJC5330)
	543 20 210 - 1 extra valve, cable
	543 20 250 - 2 extra valves, cable
	543 20 270A - Spotlight, Fly-Jib
	543 20 300 - Spotlight, Fly-Jib
	543 20 792 - Fly-jib (FJC5330), EXV supply on Fly-Jib




